

Test Report

Report No. NB20190314263

Date: March 20, 2019

Page:1/3

Applicant: ZHONG SHAN LIN-YANG PLASTICS CO., LTD

Address: NO.22, YIXIAN ROAD, HUOJU DEVELOPMENT ZONE, ZHONGSHAN CITY, GUANGDONG PROVINCE, CHINA


The following sample(s) was /were submitted and identified on behalf of the clients as:

Sample Name:	PVC	PO No.:	N/A
Color:	N/A	Country of Origin:	N/A
Model No:	N/A	Buyer:	N/A
Exported to:	N/A	Supplier:	N/A
Product End Use:	N/A		
Testing Period:	From March 14, 2019 to March 20, 2019		
Test Results:	Please refer to next page(s)		

Summary of test results

<u>Test Requested</u>		Conclusion
1	Chloroform-soluble extractives - US FDA 21 CFR 177.1975: Polyvinyl Chloride.	PASS

Signed for and on behalf of Guangdong NewBest Testing Service Co., Ltd.

Approved by: 
Manager



This report cannot be reproduced partly, without prior written permission of Laboratory. Any unauthorized alteration, forgery or falsification of the content of this document is unlawful. Unless otherwise stated the results shown in this test report refer only to the sample (s) tested.

No.1, 8/F, Shengfeng Road, Venture Industrial Park, Xinhe Community, Wanjiang District, Dongguan City, China

Tel : 400-877-6107

Website : www.nbts.cn.com

Fax : 0769-22777508

E-mail : newbest@nbts.cn.com

Test Report

Report No. NB20190314263

Date: March 20, 2019

Page:2/3

Test results:

Tested part(s) description:

Test Item(s)	Description	Location
I001	Gray plastic	Body

1. Chloroform-soluble extractives - US FDA 21 CFR 177.1975: Polyvinyl Chloride

Test Method: With reference to US FDA 21 CFR 175.300

Test Condition	Limit (mg/inch ²)	Result (mg/inch ²)	Conclusion
		I001	
Distilled water at 150°F for 2 hours	18	<0.3	PASS
8% Alcohol at 150°F for 2 hours	18	<0.3	PASS
n-Heptane at 100°F for 0.5 hour	18	0.8	PASS

Note: mg/inch² = milligram per square inch.
°F = Degrees Fahrenheit.



GUANGDONG NEWBEST TESTING
SERVICE Co., Ltd.

This report cannot be reproduced partly, without prior written permission of Laboratory. Any unauthorized alteration, forgery or falsification of the content of this document is unlawful. Unless otherwise stated the results shown in this test report refer only to the sample (s) tested.

No.1, 8/F, Shengfeng Road, Venture Industrial Park, Xinh Community, Wanjiang District, Dongguan City, China

Tel : 400-877-6107

Website : www.nbtscn.com

Fax : 0769-22777508

E-mail : newbest@nbtscn.com

Test Report

Report No. **NB20190314263**

Date: **March 20, 2019**

Page:3/3

Sample photograph



NBTS authenticate the photograph on original report only

*** End of Report ***